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Finish

Conclusion

T1 Altitude simulation
test

5/11/2018

5/12/2018

T2 Thermal test

5/13/2018

5/18/2018

T3 Vibration

5/21/2018

5/21/218

T4 Shock test

5/22/2018

5/22/2018

T5 External short test

5/22/2018

5/23/2018

T6 Impact test

5/16/2018

5/16/2018

T7 Over Charge test

5/11/2018

5/26/2018

T8 Forced Discharge
test

5/17/2018

5/24/2018

Remark
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1. Test item /A&M3R B : T1 Altitude simulation test
1.1 Sample information /| A5 E

Sample NO | \; " a2. A3. A4; B1. B2. B3. B4
Hoebhg

Condition
T & Non-operation status/ 3f T4k

Install
Method /

Others A1~ A4 :The fully charged battery pack 1CYC; B1~B4: 50CYC
Py fully charged battery pack. A1~ A4 % 1CYC 7% w. & v i,
) - B1~B4 % 50CYC % & 64 s 5tu4a ,

1.2 Equipment:

- =
Equ!%pz%r:tlu Vacuum tester

Maker/ #|i&
]

Model/ #5 | SANSE DZ-500

Validity/ £
A KA

ek

2018-07-01

Test

condition/ # | Atmospheric <11.6Kpa
A7 H

1.3 Testing method

NO/Item | ST/SG/AC.10/11/Rev.5/Amend.2 UN38.3 T1/£ F &M R #iZ 4
GTIEA | RS REAARET A

Condition | Ambient 20%5) ‘C, Atmospheric <11.6Kpa, storage period = 6
WR&MHE | hours. | FRBEEE (2025) C, SJE<11.6 TH, FHATF 6 b
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Laboratory environment/ %% % 3R 5&4F:
Temperature/ 2&: 23.6C
Relative Humidity/ #8572 : 40% RH

Criterial F| A7k

1) Battery packs meet requirement regard mass loss was less than 0.1% and
voltage loss less 10% relating original situation.
KB BB R ERKENT01%, FEREHSKTFI0%.

2) No any leakage, no venting, no Rupture, no disassembly,
no explosion & no fire

R d LEELER. B BK. REPRXEFTRIL.

Attachment/ BH4R35:%
Attachment 1: T1 test row data.

M1 BRI S

Conclusion/ %&£

Test result meets criteria.

BRI B AR RS 1.5 FIRATERRK.

Remark/ &i%:
/
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Attachment 1/# 4 1: T1 test row data/ T1 RiX/R 34 HKE

RIEAET (Before) R 5 ( After)

Sample 0Cv 0cv Result $)&
status M1 R & Frekd | M2 iz | FF¥d &R
e S JE & (Pass/Fail)

(g) V) (g) (V)

1CYC  fully
charge 1CYC 350. 52 24,83 350. 53 24. 81
i#h @,
1CYC fully
charge 1CYC
#h @,
1CYC fully
charge 1CYC
i#h @,
1CYC fully
charge 1CYC
i#h @,
50CYC fully
charge
50CYC i v,
50CYC fully
charge
50CYC %
50CYC fully
charge
50CYC %
50CYC fully
B4 charge
50CYC i v,
Remark/ &i:

Criteria/IN £ 4X4h: L-Leakage/i#F V-Venting/#h %A, D-Disassembly/fE/#& R-Rupture/#% % F-Fire/#&
Kk 0-No Leakage, No Venting, No Disassembly, No Rupture & No Fire.

EEHik Weight loss (% ) = M1- M2)/ M1%100

Result/ H)z:

No weight loss (<0.1%) , no leakage, no venting, no disassembly, no repture & no fire.

Battery packs meet requirement regard mass loss was less than 0.1% and voltage loss less 10%
relating original situation

FETRE (0.1%) « LBFK. LBA. LK, LA A K, FEHEANKE &R &l £ X5 e
eI R R T A ST — RIS AT R 90 %
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2. Test ltem : T2 Thermal test

2.1 Sample information/ # 51z &

Sample NO

50 5 A1. A2, A3. A4, B1. B2. B3. B4

Condition
- i T kI ,jé
TR Non-operation status/ 3 T4E:3k

Install Method /
Others All samples had finished T1 Altitude simulation test
EeR& B #de APATR T1 FEARDIRI 6 B,

2.2 HBnEkE:

HEL AR 43k b RIS
LIRECA ] KSON

i 5 TSK-C4C-150

BRAR B 2019-04-26

KB ETEE: -55C ~150°C
A fa st WHD
60cm*50cm*50cm

od/ AR % ik

NO/ Item ST/SG/AC.10/11/Rev.5/Amend.2 UN38.3 T2/£ F Ao Mz ¢4
%514 AR P R At g T M

High Temperarure:72+2C/6hrs; Low Temperature:-40+2°C
cor-lr:i?itonl /6hrs; Change Ti~me:30min; Cycle:10; Rest:20‘i5°C/24hrs
Mk i | 2m (7282) CEEG 61 M, /KR (-40£2) CHE 6 18, TR 10
K, SikEpientia) T 30 54
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Laboratory Environment/ Laboratory environment/ 3% 33 £&4F:
Temperature/ & : 23.5C
Relative Humidity/ #8272 /& :51%RH

Criterial F| A7k

1. Battery packs meet requirement regard mass loss was less than 0.1%,
and voltage loss less 10% relating original situation

2. No leakage, No venting, No disassembly, No rupture, Nofire

1) REE LB REREENF01%, FAEERKTFI0%;

2) REEAE P RAE LR, R R REFRXEFTRA.

Attachment/ B#35i£:
W4 2: T2 testrow data/ T2 AKX /&6 %38

Conclusion/ %+

Meet 2.5 criteria.

ZRRIR B AR L RAFA 2.5 P2 ir B R,

Remark/ &%
/
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Attachment 2/ ¥ # 2: T2 testrow data/ T2 AKX /B i3 38

RIEFT (Before) | XI&/E ( After) | Mass
Sample 0Cv ocv | lossJ& Result #)%

Status WA g | R gpe | ® W

Sk A = E = )3 SIEN (Pass/Fail)
(g) ) (g) V) %

1CYC fully
charge 1CYC | 350.53 24,81 350. 49 24,43
i @,
1CYC fully
charge 1CYC
i#h @,
1CYC fully
charge 1CYC
i#h @,
1CYC fully
charge 1CYC
#h @,
50CYC fully
charge 50CYC
i#h @,
50CYC fully
charge 50CYC
i#h @,
50CYC fully
charge 50CYC
i#h @,
50CYC fully
B4 charge 50CYC
i#h @,
Remark/ &i%:

Criteria/IN £ X A: L-Leakage/# i V-Venting/JE A, D-Disassembly/f#4K R-Rupture/s%% F-Fire/A2 K
0-No Leakage, No Venting, No Disassembly, No Rupture & No Fire.

FTFHk Weight loss (% ) = M1- M2)/ M1=100

Result/ H)z:

No weight loss (<0.1%) , no leakage, no venting, no disassembly, no repture & no fire.
Battery packs meet requirement regard mass loss was less than 0. 1% and voltage loss less 10% relating
original situation

AEZTME (0.1%) « RER. LRA. LEIKR. RREFLARK, FALEAKE @R 0kl £iXE e
9 3, B R0 T AL SATIX — KB AT o 49 90 %
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3. Testltem/ &3 B: T3 Vibration Test / T3 $k3)iXi
3.1 Sample information/ #4138

Sample NO

U A1, A2, A3. A4, B1. B2. B3. B4

Condition
- i T Jk ‘jé
MR Non-operation status/ 3F T4k

Install
Method

ZHH X
Oth ; -2 o R ;
o | TAREARTE T2 BAF R @R,

3.2 Kakg

Equipment/iX | yibration Machine/ &)Xk
&4 AR

Model/ # -2 | EM-600F3K-40N120

Validity/ &k

A 2019-3-27

Max. Acceleration/ & K heig & :
Test 506G . .

condition/ # Max. Shift/ & k4z#%: 40mm
A (Peak-Peak)

Max. Loa/ & X fi #: 120kg

Frequency/ 3% : 1Hz~3000Hz

3.3 RBRFik

NO/Item | ST/SG/AC.10/11/Rev.5/Amend.2 UN38.3 T3/X F &M # 4 #ré4
TIAAR | RS KRR T
A% 5% IR E 1

(7-18) Hz Acceleration/ Waves Type:Sine Wave

Anig JZ 1gn Frequency:7~200Hz
Test shiftl 125 Amplitude:0.8mm
condition/ (18~50) Hz )
XS 1.6mm Axis:X/Y/Z
Acceleration/ Time:15min

Fmig B 8gn

(50~200) Hz
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Laboratory environment :
Temperature/ &% : 24.8C
Relative humidity/ #8s+2 % : 48%RH

Criterial F| A7k

1.) Battery packs meet requirement regard mass loss was less than 0.1%,
and voltage loss less 10% relating original situation.
2.) No leakage, No venting, No disassembly, No rupture, No fire.

1) RENELEARTERLLNTF01%, FABLWELKXTFIO%;
2) KB IR PRAALMR. B IR RERRKFFTRIAL.

Attachment/ B#F45ik:
W4 3: T3test row data/ T3 AKX B4 KB

Conclusion/ %4+

Testing result meets 3.5 criteria.

BRI B AR RS 3.5 FIRATERRK.

Remark/ &i%:
/
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Attachment 3/ H # 3: T3 test row data/ T3 R|iX R4 AKIE

RIEFT (Before) | #RI&JE ( After) | Mass
0cv ocv Loss Ji Result #)&
Sample status - o =

Haak A MLEE | Frokd |M2RE | F%d =z R s
T & & UK (Pass/Fail)

(2) (V) (g) V) %

1CYC fully
charge 1CYCi# | 350.49 24. 43 350.49 | 24.42
,
1CYC fully
charge 1CYC i#%
,
1CYC fully
charge 1CYC i#%
,
1CYC fully
charge 1CYC i#
,
50CYC fully
charge 50CYC
i#h @,
50CYC fully
charge 50CYC
i @,
50CYC fully
charge 50CYC
i @,
50CYC fully
B4 charge 50CYC
i#h @,
Remark/ &i%:
Criteria/I%AXAL: L-Leakage/# i V-Venting//#mA, D-Disassembly/fE4Rk R-Rupture/#&K % F-Fire/& X
0-No Leakage, No Venting, No Disassembly, No Rupture & No Fire.
T EMA Weight loss (%) = (M- M2)/ M1x100
Result/ H)x:
No weight loss (<0.1%) , no leakage, no venting, no disassembly, no repture & no fire.
Battery packs meet requirement regard mass loss was less than 0. 1% and voltage loss less 10% relating
original situation
REEBHK (<0.1%) « KR, LRA. BER. RREFLARK, I EEN KIS 83 8 e K0S )
T AR FHAMTE KL ATEEL) 90%
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Test Item &M E: T4 Shock Test / T4 ¥ iK%
4.1 Sample information/ # 13 &

Sample NO

rEpE A1. A2. A3. A4, B1. B2. B3. B4

Condition
Py Non-operation status/ 3 T4EK

Install
Method /

Others All samples verified by T3 vibration test.
SR ERA B A de APAT R T3 IRy iRI 4 g,

4.2 HREkE:

Equipment/i& | Drop Tester (Signal Parts) /| # &
&4 AR KA
Make% i X R

Model/ &% | SY11-50

Validity/ £
A KA

2019-3-26

Acceleration/ i E B
Test

" (15~400) g
condition/ > 3 ]
. ~ | Duration/ Bk & & E:(1.5~40)

ms

4.3 BRF ik

NO/ Item ST/SG/AC.10/11/Rev.5/Amend.2 UN38.3 T4/£ F A% iz #r bh
%514 AR BB R At F M

Acceleration:150gn , Waves Type: Half-Sine wave.
Test
condition/ | *#${&mik B 1509,k K 6ms, HAN LR LB AE=ZANLHEHER
R RS FRHGEFAERZRFE, BEBRFTOQLXZKRY &, $E£E2%
18 R &.
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Laboratory environment/ %% % 3R 5&4F:
Temperature/ &% :24.9C
Relative humidity/ #8s+2 % : 55%RH

Criterial F| A7k

3.) Battery packs meet requirement regard mass loss was less than 0.1%,
and voltage loss less 10% relating original situation.
4.) No leakage, No venting, No disassembly, No rupture, No fire.

1) RENELEARTERLLNTF01%, FABLWELKXTFIO%;
2) KB IR PRAALMR. B IR RERRKFFTRIAL.

Attachment/ B#F45ik:
W4 4: T4 test row data/ T4 X B44 %38

Conclusion/ %4+

Testing result meet 4.5 criteria.

HRER B AR RS 4.5 FIRATERR.

Remark/ &ix:
/




DARF®N QRE TEST REPORT

Report NO: HBN180502A Page. 14/26

Attachment 4/ W 4 4:T4 test row data/ AKX /244538

XI&H] (Before) | XI5 ( After)| Mass | Voltage

Sample 0Cv ocv | loss /i | loss Result 2%
status Ml Eg | Fadw | MRS | i | HE R
R A JE Y K wE (Pass/Fail)

(8) ) (g) V) % h

1CYC fully
charge 1CYC | 350. 49 24,42 350.49 | 24.42
i#h @,
1CYC fully
charge 1CYC
i#h @,
1CYC fully
charge 1CYC
i#h @,
1CYC fully
charge 1CYC
i#h @,
50CYC fully
charge
S0CYC i#% ¥,
50CYC fully
charge
50CYC 7%
50CYC fully
charge
S0CYC i#% &,
50CYC fully
B4 charge
S0CYC i#% &,
Remark/ &i%:
Criteria/IN 2 4X4h: L-Leakage/# ik V-Venting//A A, D-Disassembly/f&4k R—-Rupture/# % F-Fire/#&2 kK
0-No Leakage, No Venting, No Disassembly, No Rupture & No Fire.
FTEH A Veight loss (%) = M1- M2)/ M1%100

Result/ H)z:
No weight loss (<0.1%) , no leakage, no venting, no disassembly, no repture & no fire.
Battery packs meet requirement regard mass loss was less than 0. 1% and voltage loss less 10% relating

original situation
AEZME (0.1%) « RER. LRA. LEIKR. RREFLARK, FALEAKE @R @il £iX0 e
9 3, B R0 T AL BATIX — KB AT o 49 90 %
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5. Test Item #M3A B : T5 External short test/ T5 $M4a3X1

5.1 Sample information/ # 51z &

Sample NO
b5
Condition

- i IHERS
T & Non-operation status/ 3f T4k

A1. A2. A3. A4, B1. B2. B3. B4

Install
Method /
Others All sample verified by T4 shock test.

RERE | AARIPITE T4 A HR% 6 Rk,
5.2 BRKE:

Programmable
Temperature/Humidity  Chamber/
2R 884

Maker/ %l | &3t

Model/ &% | KSON THS-C6C-150 ( S/N:3089)

Equipment/:&

& AR

Validity/ 4%

: 2018-09-04
A BH

Temp. /| ®ETLE: -40-100C
Test Homidity/ & EE: 109 .
condition/ # | Tumi ity/ & 7[’_,53-. 10%-98%RH
3% B Inner Volume/ W #25A: W*H*D
50cm*60cm*50cm

5.3 RBRFik

NO/Item | ST/SG/AC.10/11/Rev.5/Amend.2 UN38.3 T5/% F &M # 4% 44
WTIAAR RS AR R AT

Battery Pack Temperature:55+2C

Short circuit: External impedance <0.1Q

Time:1hrs
conet | RAEEERKBA D 55C, HHBIARALR L FRTE
RREA | (55:2) C, #BME RS TES (EHEFEEM<01 KHE) ,
Frasbg st %im A LA E B (5522) CRAHERFABRE 11
AL, BaEULIR 6 4 RRE,
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Laboratory environment/ %% % 3R 5&4F:
Temperature/ &%:22.9C
Relative humidity/ #8%+2 % : 53%RH

Criterial F| A7k

1. Battery packs meet requirement subject external temperature does not exceed
170C

2. No disassembly,rupture,fire within 6hours

W R S iR N R AR TTOC, A RE/E6 N AR, B KER

Bk s

7RI,

Attachment/ B#35i£:
W4 5: T5 test row data/ T5 KB 2 %38

Conclusion/ %+
ERKR B AR LERFFA 5.5 FIRAFRER,

Testing result meets 5.5 criteria.

Remark/ &i%:
/
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Attachment/ # # 5:T5 test row data/ R[X/&R 445 3E

The high Ph ;
¢ highest . | Start/ F | End/ &R SO Result/ FI et
surface temp. /4%

BEE RS RE 35 1 17] B 18] ;,f,:;n 2 (Pass/Fail)

Sample NO/ | Status/ #f
e R A

1CYC fully
Al charge 1CYC 55.0C 5/22/2018 5/22/2018 Pass
i#h @,
1CYC fully
charge 1CYC .07 5/22/2018 5/22/2018
i#h @,
1CYC fully
charge 1CYC .8 5/22/2018 5/22/2018
i @
1CYC fully
charge 1CYC .07 5/22/2018 5/22/2018
i @
50CYC fully
charge A 5/22/2018 5/22/2018
50CYC 7% ,
50CYC fully
charge L1 5/22/2018 5/22/2018
50CYC i#%
50CYC fully
charge .97 5/22/2018 5/22/2018
50CYC i#% =,
50CYC fully
B4 charge .07 5/22/2018 5/22/2018
50CYC 7% ,

Remark/ &i%:

AR D-Disassembly/fE4& R-Rupture/#%% F-Fire/#2 K 0-No Disassembly, No Rupture & No
Fire.

1.Cells meet requirement subject external temperature does not exceed 170°C
2.No disassembly, No rupture, No fire within 6hours
Pl SP3RBE AR 170C BRI G 6 BT A BRI, A EA AT K.
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6.4 MR B : T6 Impact test/ T6 & & X%

6.1 Sample information/ ##:1% &

Sample NO

U C1. C2. C3. C4. C5

Condition
T & Non-operation status/ 3f T4k

Install
Method

HRT N
Others
refzk

C1~C5% 1CYC #Li#% 50% R E )i,

6.2 KK E

Equipment/iX | mpact Tester/ $# & X#4t
B4

Maker/ #)i&
]

Model/ &% | M0654

Validity/ &%
A KA

+ AR,

2018-10-18

Test
condition/ #
3E B

#kEF: 9.1kg
®IAZHE: (0.58~1.00)m

6.3 RRFik

NO/ Item ST/SG/AC.10/11/Rev.5/Amend.2 UN38.3 T6/% F £ e 4% iz e
B4R BB R At FH

Test Impact Object:9.1kg ; Height:61+£2.5cm; Rod: ®15.8mm
condition | TFE 158 ERMGMAMMARN KM R TS, #— 9.1 FLEHK

R A P (6122.5) BEAHAZEZ M EAR L, HEWK6 I, TER

BRE,
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Laboratory environment/ %% % 3R 5&4F:

Temperature/ & : 22.9C
Relative humidity/ 48272 % :61%RH

Criterial 2474

1.Cells meet requirement subject external temperature does not exceed 170C
2.No disassembly, No rupture, No fire within 6hours

B R R AR 170C, HEEREE 6 /iR LK. REFRKEF
7RI,

Attachment/ B#F45ik:
W4k 6: T6test row data/ X5 %4 k3%

Conclusion/ %4t
ZRRA BRI REE 6.5 F|AFEER.

Testing result meet 6.5 criteria.

Remark/ &i%:
/
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Attachment 6 / B 4 6 : T6 test row data/ AKX /B 25338

Phenome | Result/ F|&
non R
W% (Pass/Fail)

Sample
NO/ #
g

The highest
surface temp. /A%
s R R 5 iR E

Status/ #%

Start/ Jr44 | End/ % &u
Tk A i

gl 1]

1CYC
. 87 5/16/201 5/16/201 P
C1 SO%i b, 36.8°C /16/2018 /16/2018 0 ass

1CYC
.07 5/16/201 5/16/201 P
C2 SO%i b, 27.0°C /16/2018 /16/2018 ass

1CYC
.57 5/16/201 5/16/201 P
C3 SO%i b, 43.5C /16/2018 /16/2018 ass

1CYC
.67 5/16/201 5/16/201 P
C4 SO%i b, 34.6C /16/2018 /16/2018 ass

1CYC
A 16/201 16/201 P
€5 S0 b, 66.2°C 5/16/2018 5/16/2018 ass

Remark/ &i%:

I E AR : D-Disassembly/f#4k R-Rupture/# % F-Fire/#2k 0-NoDisassembly, NoRupture & No Fire.

1.Cells meet requirement subject external temperature does not exceed 170°C
2.No disassembly, No rupture, No fire within 6hours
FIE: SNIREAARIE 170°C HiXEe 5 6 B A LARIR . a3 A AL K.
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7. Test ltem / 2RA B : T7 Over charge/ T7 it A &K%

7.1 Sample information/ #5143 &

Sample NO
Hahs

D1. D2. D3. D4, E1. E2. E3. E4

Condition

IHE&M4

Non-operation status/ i TR %

Install
Method

/

Others
refzk

D1~D4: 1CYC fully charged battery pack, E1~E4: 50CYC fully
charged battery pack.
D1~D4 % 1CYC Ai# 9 &) w8 , E1~E4 24 50CYC i w6y &, dh ,

7.2 KRR &

Equipment/3&

4k

Learning Machine/ #2# L A% &

Maker/ #|i&
]

F K

Model/ &5

PADG60-35LA (QE002980)

Validity/ %%
H 3

2019-05-1

Test
condition/ #
3E B

Output Voltage/ #r ik /A5 H):
(0~60) V

Output current/ # i %75 B
(0~35) A

Voltage Accuracy/ &+ :

1mV

7.3 BRFE

NO/ Item
%514 AR

ST/SG/AC.10/11/Rev.5/Amend.2 UN38.3 T7/ F A% Wiz #r
EP R Aetr T

Test
condition/

XA

Charge current 4A, Charge voltage30.24V, continue charge
24hr. and then to watch it for 7 days.
AR 4A. LRE/E 3024V, #E4 A 24 N BHLEIR T R,
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7.4 Laboratory environment/ XIF R4

Temperature/ &%:23.1C
Relative humidity/ #8x}:2 % :35%RH

Criterial |2 474

.No disassembly, No rupture, No fire after 7days

THALRRALRES 7T XA LMK, RXFFFRA.

Attachment/ B4
B4 7: T7 test row datal/ T7 X B44%3E

Conclusion/ %4+t
BZRER ORI RS TS HEAFEER,

Meet 7.5 criteria

Remark/ &i%:
/
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Attachment 7/ ¥ 4 7 : T7 test row datal AKX B i3I8

Sample
NO/ #fdw
s

Status/ #%
K A

The highest

surface temp. /4%
A IR G RE

Start/
Y& B 18)

End/ #
B 18]

Phenome
non I %

Result/ H)x
&R
(Pass/Fail)

D1

1CYC i &,

/

5/11/2018

5/19/2018

0

Pass

D2

1CYC i# &,

5/12/2018

5/20/2018

0

Pass

D3

1CYC % &,

5/13/2018

5/21/2018

Pass

D4

1CYC % &,

5/14/2018

5/22/2018

Pass

El

50CYC i,

5/15/2018

5/23/2018

Pass

E2

50CYC i,

5/16/2018

5/24/2018

Pass

E3

50CYC i,

5/17/2018

5/25/2018

Pass

E4

50CYC i#% w,

5/18/2018

5/26/2018

Pass

Remark/ &i%:

I HAKAG: D-Disassembly/fF4R  R-Rupture/z %

F-Fire/#& K 0-NoDisassembly, No Rupture & No Fire.

FlE: TARIKEE T RA LIRS ALK
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8. Test item/#&M|= B : T8Forced discharge /T8 3% 44X #.iX36

8.1 Sample information/#:d:13 &

Sample NO
Hahs

F1. F2. F3. F4, F5. F6. F7. F8. F9. F10. G1. G2. G3. G4.
G5. G6. G7. G8. G9. G10

Condition

IHE&M4

Non-operation status/ i TR %

Install
Method

/

Others
ez k.

F1~F10 24 1CYC & wH) & iis, G1~G10 4 50CYC A %4y
| S AR

8.2 Equipment/#|3% &-:

Equipment/
B& L AR

DC POWER SUPPLY

DC ELECTRONIC LOAD

Maker/4) %
]

GW / Chroma

Model/#
_?"_

10041540/ 6303

Validity/£og
RS

2019-5-14/ 2019-05-14

Test
condition/#:
;3E B

HribwETEE: (0~64) V
Hrib e E: (0~60) A

1.9 8.3 Testing method/#:| 7 %

NO/ Item
%514 AR

ST/SG/AC.10/11/Rev.5/Amend.2 UN38.3 T8/% F A% sty
E Y KB AAREF M

Condition

R A

Output current 20A, Output voltage 15.12V, continue Output
6min. and then to watch it for 7 days.
AR IR 20A, KB /E 1512V, BAHIAE 6 4R LR T K.
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8.4 Laboratory environment/ £ % ik 54F:

Temperature/ Z&: 21.7C
Relative Humidity/ #8572 &: 53% RH

8.5 Criterial}| 474 :

No disassembly, No rupture, No fire after 7days

WL REE T RALBKR. RXFAFTRIL.

8.6 Attachment/M4#F 354 :
M4 8: T8 test row data/ T8 MK & 44 £k 38

8.7 Conclusion/4:+%:
ZRRA B ARRL RG4S 8.5 H AR R.

Meet 8.5 criteria

8.8 Remark/&ix:
/
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Attachment 8/ ¥ 4 8 : T8 test row data/ AKX B i3I8

The highest
Status/ A&k | surface temp./ | Start/ JF%%& | End/ % KB | Phenome

Sy A mR SR B ] 8] non IL&
JE

Result/ H|&
R
(Pass/Fail)

1CYC AKX
1CYC R AKX %
1CYC R 47K %
1CYC AKX
1CYC AKX
1CYC B AKX %
1CYC R A%
1CYC R AKX
1CYC R AKX
1CYC R AKX %
G1 50CYC Zaskd
G2 50CYC sk

~

5/17/2018 5/24/2018 Pass

5/17/2018 5/24/2018 Pass

5/17/2018 5/24/2018 Pass

5/17/2018 5/24/2018 Pass

5/17/2018 5/24/2018 Pass

5/17/2018 5/24/2018 Pass

5/17/2018 5/24/2018 Pass

5/17/2018 5/24/2018 Pass

5/17/2018 5/24/2018 Pass

5/17/2018 5/24/2018 Pass

5/17/2018 5/24/2018 Pass

5/17/2018 5/24/2018 Pass

G3 50CYC sk
G4 50CYC Zaskd
G5 50CYC Zaskd
G6 50CYC a2k

5/17/2018 5/24/2018 Pass

5/17/2018 5/24/2018 Pass

5/17/2018 5/24/2018 Pass

5/17/2018 5/24/2018 Pass

G7 50CYC sk

G8 50CYC Zask

G9 50CYC Zaskd

G10 50CYC sk
E SEX

W% AXF: D-Disassembly/f#4& R-Rupture/#%% F-Fire/# Xk 0-No Disassembly, No Rupture & No
Fire.

5/17/2018 5/24/2018 Pass

5/17/2018 5/24/2018 Pass

5/17/2018 5/24/2018 Pass

S| S| Y~ >~ | ~ | ~ | ~ | ~ | ~ | ~ | ~ | ~ | ~ | ~ | ~ | ~ | ~| ~| ~

5/17/2018 5/24/2018 Pass

FlE: B iR E T RA MR, —KEFFRL

*******************************************&_ﬂ—_4:[_—*********************************************
2 e



